HSTG7661EL

NO. | DESCRIPTION NO.| DESCRIPTION
1 upper handle (right) 28 stopper spring
7 2 panel 29 screw M8x60
o 3 nut M8 30 | longrod
4 right pulley set 31 rivet 4x10
5 bolt M8x40 32 heated handle
6 bolt M6x20 33 left control lever
7 small shaft sleeve 34 jam nut M6
8 pulley 35 short bushing
9 handle seat 36 input wire
10 bolt M8x45 37 switch
11 | long cable 38 deflector cable
__:'b-w. L 12 | bolt M8x35 39 spring
- e O 13 | Bpin ¢1.5X25 40 | left pulley seat
R A 14 gear handle lever 41 5# plastic cover
15 | nut M10 42 rotating handle
16 | gear handle 43 rubber pad
(o 17 | deflector handle lever 44 speed control assembly
by 000 18 | jam nut M6 45 upper handle (left)
= 19 | spring 46 flexible shaft
20 short rod 47 screw Méx10
a 21 right control lever 48 flat washer 6
22 | rubber pad 49 decoration plate for light
23 | washer8 50 cover
24 | screw M8x150 51 plastic sheet
25 stopper 52 jam nut M6
26 pin 53 LED light
27 | cam 54 screw ST3.5x16-F
! HSTG7661ELT-ex-RU20230407
L+
)




HSTG7661EL

NO. | DESCRIPTION NO.| DESCRIPTION

1 bolt M10x25 47 | bolt M8x16

2 handlebar 48 bearing seat

3 handle connecting plate 49 | jam nut M8

4 Bolt M10x45 50 ball bearing 6205

5 Bolt M6x16 51 shaft sleeve 25x34x16
6 strut 52 drive gear

7 bolt M6x20 53 14X4.6-6 tubeless tyre right
8 small shaft sleeve 54 clip

9 pulley seat 55 drive shaft

10 short wire 56 | flat key 6x4x45

11 pulley 57 | flat key 8x7x22

12 | jam nut M6 58 | spring pin

13 bolt M8X20 59 shaft sleeve 25x34x6
14 | connecting plate 60 | bolt M8X30

15 | enging plate 61 | small tension pulley

16 | bolt M8X40 62 | small tension plate

17 | jam nut M8 63 bolt M8x45

18 engine 64 big tension combination
19 | G250 cable hook 65 | bushing

20 | belt 66 | bigtension pulley

21 bolt M6X15 67 pad

22 drive wheel 68 | tension connector

23 drive pulley 2 69 flat washer;¢12

24 | washer8 70 | spring washer ¢13

25 bolt M8X1X30 71 fixing block

26 | transmission box assembly 72 | spring

27 | bolt M6x20 73 | support for friction disc
28 shift connector 74 | sleeve 13x20x20

29 plastic sleeve 75 bolt M8X16

30 shift fork 76 jam nut M12

31 bolt M6X16 77 brake spring

32 bearing seat 78 | rivet4x12

33 ball bearing 6200 79 brake block

34 | circlip 25 80 | belt pulley

35 shift bearing 81 bolt M6x20

36 rubber wheel seat 82 delta bearing seat

37 rubber wheel 83 ball bearing 6002

38 sleeve 15x20x15 84 position part

39 small gear 85 B Pin;¢1.5X25

40 | hexagon shaft 86 | resetspring

41 small chain wheel 87 strut

42 sleeve 12x15x8 88 bottom plate for transmission box
43 transit shaft 100| Rubber Wheel assembly
44 chain wheel 101 | Friction disc assembly
45 | chain 085-32 102 | big tension assembly
46 14X4.6-6 tubeless tyre,left 103| small tension assembly

HSTG7661ELT-ex-RU20230407




100

HSTG7661EL

NO. DESCRIPTION

1 chute welded

2 washer C8

3 deflector spring
4 strut

5 deflector cable

6 tie

7 sealing plate

8 lower hinge

9 hinge axle

10 rivet 4x10

11 upper hinge

12 deflector welded
13 sealing washer
15 washer for barrier
16 barrier

17 plastic washer
18 cap 6

100 chute assembly

HSTG7661ELT-ex-RU20230407




s \ .- )\ \_-?
o

\@@@@@@

._,“

HSTG7661EL

NO. DESCRIPTION

1 HOUSING ASSEMBLE (24)
2 SKID SHOE

3 SKID SHOE

4 NUT M8

5 WASHER 8

6 BOLT M8X25

7 BOLT M8X16

8 SHAVE PLATE (24)

9 BEARING COVER

10 NON-STANDARD BEARING
" SCREW M8X16

13 RIGHT AUGER (24)

14 BOLT M6X25

15 BUSHING

16 FW SEALING RING 22X40X7
17 RIGHT WORM HOUSING
18 OUTPUT SHAFT (24)

19 BOLT M10X15

20 B PINCHCOCK

21 SAFETY BOLT

22 PAPER WASHER

23 BEARING

24 WASHER 22

25 WORM GEAR

26 FLAT KEY B6X6X18

27 BALL BEARING 6001

28 LEFT WORM HOUSING
29 BOLT M6X25

30 JAM NUT M6

31 LEFT AUGER (24)

32 RIGHT SUPPORT

33 WORM SHAFT

34 LEFT SUPPORT

35 SHAFT SLEEVE

36 BALL BEARING 6004

37 BALL BEARING 51104

38 SEALING RING 20X35X7
39 BOLT M6X35

40 FAN

P SCREW ST4.2X9.5-F

) SHOVEL SUPPORT

43 PLASTIC WASHER

44 GEAR PLATE

45 GEAR PLATE COVER

46 METAL COVER

47 BOLT M8X25

48 RUBBER RING

49 WASHER

50 JAM NUT M8

51 BELT PULLEY

52 WASHER 117343

53 BOLT M10X25 (LEFT ROTATE)
54 A FLAT KEY 6X6X20

55 ROUND COVER

56 BALL BEARING

57 WASHER FOR BELT PULLEY

HSTG7661ELT-ex-RU20230407



!
b

1€

)

()

®

HSTG7661EL

NO. DESCRIPTION

1 JAM NUT M8

2 RIGHT GIMBAL

3 NUT M8X1

4 GEAR CONNECTOR BAR

5 NUT M8

6 CONCAVE GASKET / 8%22*2
7 ARMREST ALUMINUM PAD
8 BOLTS M8X55

9 HEXAGON HEAD COMBINATION BOLTS M6X16
10 BELT COVER

11 BELT ROD

12 BOLT M8X20

13 CHUTE ASSEBMLY

14 SNOW SHOVEL

15 HELICAL BRACKET WASHERS
16 LONG WASHERS

17 HOLLOW WORM

18 MANDREL

19 LOWER CONNECTION TUBE
20 ELASTIC CYLINDRICAL PIN 3 * 18
21 ROTATING FRAME COVER
22 SCREW M6X16

23 ROTATING FRAME

24 BOLT M8X16

25 HEXAGON LOCK NUT M8
26 FRICTION PAD

27 FRICTION SPRING

28 WASHER C6

29 BELT

30 WASHER C8

31 CABLE HOLDER

32 BELT COVER WASHER

HSTG7661ELT-ex-RU20230407




engine for HSTG7661EL

HSTG7661EL-ex-RU20230407



engine for HSTG7661EL

NO. | Part No. DESCRIPTION NO.| Part No. DESCRIPTION NO. | Part No. DESCRIPTION

1 380140215-0003 Hexagon bolt with flange 34 380620050-0001 Key 67 171600094-0001 | Governing spring

2 120220008-0001 Cylinder head cover assy 35 130150054-0001 Connecting rod 68 171610002-0001 | throttle return spring

3 380740571-0001 Breather tube 36 380560056-0001 Steel cable baffle ring 69 171590002-0001 | Throttle rod

4 120250013-0001 Gasket for cylinder head cover | 37 | 130060031-0001 Piston pin 70 | 170430060-0001 | Carburetor gasket

5 270960014-0001 Spark plug 38 | 130030160-0001 Piston 71 | 170440038-0001 | Heat insulating pad for carburetor
6 380140336-0001 Hexagon bolt with flange 39 130070142-0001 Piston ring combination 72 170430048-0001 | Carburetor gasket

7 380180098-0001 Stud 40 | 171750001-0001 Components of governor gear 73 170021719-0001 | Carburetor

8 180650065-0001 Outlet gasket 41 380370048-0001 Hexagon nut with flange 74 380950188-0001 | Pipe clip

9 120080545-0001 Cylinder head 42 380250002-0001 Square head set screw with flat point | 75 380750428-0001 | Oil tube

10 | 380140011-0004 Hexagon bolt with flange 43 171620001-0003 Speed regulating bracket 76 170430065-0001 | Carburetor gasket

11 | 160190048-0001 air deflector 44 | 381350004-0001 Split pin 77 | 180020680-0001 | Air filter

12 | 380180093-0001 Stud 45 | 171630001-0001 Speed regulating arm 78 | 271660054-0001 | Stop switch

13 380600117-0001 ocation pin 46 380450531-0001 Flat washer 79 273210001-0003 | Switch off key

14 | 120150193-0001 Gasket for cylinder head 47 | 110810237-0001 Crankcase body 80 | 380370048-0003 | Hexagon nut with flange

15 | 140450022-0001 Valve rocker combination 48 | 380450514-0001 Flat washer 81 | 180571747-0001 | Muffler

16 | 140710001-0001 Plate, push rod guide 49 | 110260025-0001 Sealing plug screw 82 | 380340005-0005 | Hexagon nut

17 140670004-0001 Push rod 50 380940346-0001 Cable cleat 83 180960179-0001 | Muffler guard shield

18 | 140690003-0001 Lifter, Valve 51 | 380650490-0002 Oil seal 84 | 380140003-0007 | Hexagon bolt with flange

19 140020166-0001 Camshaft assy 52 270360110-0001 Components of starting motor 85 110690070-0001 | Qil rule combination

20 500550041-0001 Valve Kit 53 380140095-0005 Hexagon bolt with flange 86 170870056-0001 | Tank cover

21 | 140400016-0001 Valve oil seal 54 | 270920311-0001 COIL ASSY.,IGNNTION 87 | 170720009-0001 | Pouring orifice filter screen combination
22 | 140340039-0001 Inner spring of valve 55 | 380140102-0004 Hexagon bolt with flange 88 | 170501093-0003 | Tank

23 | 140380017-0001 Retainer, valve spring 56 | 270020150-0001 FLYWHEEL COMP 89 | 380930023-0001 | Location wire nail

24 | 140320001-0001 Valve adjustment cap 57 | 160180023-0001 Impeller 90 | 270210040-0002 | Lighting coil combination

25 | 171680108-0001 Throttle handle combination 58 193590024-0001 Starting disc 91 380200071-0002 | Cross recessed pan head screw
26 | 380140028-0004 Hexagon bolt with flange 59 380370051-0001 Hexagon nut with flange 92 661280017-0001 | Power Decorative plates

27 | 380650491-0001 Oil seal 60 | 160210092-0001 Fan cover comp. 93 | 270860047-0001 | Mounting bracket for electric device
28 110820121-0001 Crankcase cover 61 193500080-0001 Manual starting components 94 160200057-0001 | Side plate

29 | 110690038-0001 Oil rule combination 62 193560012-0002 Pull rope handle 95 | 380140171-0004 | Hexagon bolt with flange

30 380630137-0002 Bearing 63 380140531-0001 Hexagon bolt with flange 96 380960121-0005 | Clip combination

31 | 110830007-0001 Crankcase cover gasket 64 | 193490285-0001 Manual starting assembly 97 | 380620040-0001 | Key

32 380600120-0001 ocation pin 65 380140001-0005 Hexagon bolt with flange 98 380600121-0001 | ocation pin

33 130290246-0001 crankshaft 66 380850019-0001 Stay stud

HSTG7661EL-ex-RU20230407




